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Fig. S1 Study design diagram
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B CT-P6: 6 mg/kg administered intravenously on day 1 of each cycle*
Trastuzumab: 6 mg/kg administered intravenously on day 1 of each cycle?
B Docetaxel: 75 mg/m? given on day 1 of cycles 1-4

Fluorouracil (500 mg/m?), epirubicin (75 mg/m?) and cyclophosphamide (500 mg/m?),
given on day 1 of cycles 5-8

“Each cycle lasted 3 weeks
fUp to 3 years from the date of enrolment of the last patient

*In place of the usual 6 mg/kg dose, an 8 mg/kg loading dose was administered on day 1 of

cycle 1 in the neoadjuvant period only




